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Synopsis :

This report introduces some findings from a loading test given to 2 pipe having a manual circumie-
rential welding joint when subjected to a static internal pressure and external bending torce. It
relates sirsss-strain characteristics of the pipe and the welding joint.

The report also explains the result of study on the weldability of cHset pipes and inclined pipes with

a view to adopting the automatic (CC,-Ar shisld arc) welding process into a practical application for
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1. 2mm diameter solid wire. The results of the tests can be summarized as follows:
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Table 1 Pipe dimensions and sectionzl properties
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Table 8 Wire used for test
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Table 10 Welding conditions and arc times in case of 7° inclined

Welding currenti Arc voltage ‘Osci]lating cycle ‘ Stop time |Welding speed| Arc time
(v ‘

Layer (A) {cpm) (sec) (em/min) (min)
1 ‘ 90 1618 | 80 0 10~16 9.0
2 120 ‘I 16~18 I 60 0.2 13 9.2
3 | 120 | 16~ | 40 0.3 12 10.0
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